
The business of sustainability 
 

 

Environmental Impact Assessment 

for the Hmawbi Agricultural Inputs 

Complex (HAIC) for Myanma Awba 

Group 

Final ESIA Report  

 

14th February 2018 
 

ERM‐Hong Kong, Limited 
16th Floor, Berkshire House, 25 Westlands Road, 
Quarry Bay, Hong Kong 
Telephone 2271 3000 
Facsimile 2723 5660 

 

www.erm.com 

 

 
 
 
 

 



 
 
 
 
 
 

ERM consulting services worldwide www.erm.com                                                                                  
 

Environmental Impact Assessment for the 

Hmawbi Agricultural Inputs Complex (HAIC)  

 
Final ESIA Report 

 

 
Document Code: 0406940_AWBA Supplementary ESIA 

Report_v0.2_13 Feb 2018_FINAL.pdf 
[...]
include a clinic, convenient store, and food distribution area.  

Figure 2.4 Worker Facilities 

 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-7 

2.5.4 Warehouse 

The warehouse (Figure 2.5) consists of the following: high-density warehouse 
system, flood prevention system, firefighting system, lightening protection 
system, and good ventilation and is 54 m x 17.5 m x10.5 m (35,000 square feet).  
A good storage practice will apply for forklift operations, a 5 layer of racking 
system, and plastic pellets.  

Figure 2.5 Warehouse   

 

2.5.5 Pesticide Formulation Facilities 

The following sections provided an overview of the facilities involved in 
formulation of the pesticide Project during operation.  

Emulsifiable Concentrates (EC) Building 

The Emulsifiable Concentrates (EC) building will be 14,424 square feet and 
will have a fire alarm system, ex-proof formulation line, processing 
equipment, packaging equipment, dust collector system, scrubber system, 
black water drainage system, and natural ventilation system.  The building is 
shown in Figure 2.6.  The EC process that will be conducted on site is shown 
in Figure 2.7 and the packaging process in Figure 2.8. 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-8 

Figure 2.6 EC Building 

 

Figure 2.7 EC Process 

 

 

Figure 2.8 EC Packaging line 

 

Soluble Liquid (SL) Building 

The Soluble Liquid (SL) building will have an installed fire alarm system, 
processing equipment, packaging equipment, dust collector system, scrubber 
system, black water drainage system, and natural ventilation system.  The 
building size is 14,424 square feet (Figure 2.9).  The SL process that will be 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-9 

conducted on site is shown in Figure 2.10 and the packaging process in Figure 
2.11. 

Figure 2.9 SL Building 

 

Figure 2.10 SL Formulation 

 

Figure 2.11 SL Packaging Line 

 

Wettable Powder (WP) and Soluble Power (SP) Building 

The wettable powder (WP) and soluble power (SP) building is 43.5 m x 24m x 
14 m (10,120 square feet) and will have an installed fire alarm system, 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-10 

processing equipment, packaging equipment, dust collector system, scrubber 
system, black water drainage system, and natural ventilation system (Figure 
2.12).  The WP and SP process that will be conducted on site is shown in 
Figure 2.13 and the packaging process in Figure 2.14. 

Figure 2.12 WP and SP Building 

 

Figure 2.13 WP and SP Formulation 

 

Figure 2.14 WP and SP Packaging  

 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-11 

Suspension Concentrates (SC) Building 

The SC building is 43 m x 21 m x 9 m (7,100 square feet) and has an installed 
fire alarm system, processing equipment, packaging equipment, dust collector 
system, scrubber system, black water drainage system, and natural ventilation 
system.  The SC process that will be conducted on site is shown in Figure 2.15 
and the packaging process in Figure 2.16. 

Figure 2.15 SC Formation Line 

 

Figure 2.16 SC Packaging Process 

 

2.5.6 Utility Building 

Utility Building size is 448x22.5x 6 m (5537 square feet). It features the 
compressor systems, workshop, restrooms; spare parts store room, fire alarm 
system in place, security camera, PA, IP PBX system and natural ventilation 
system.  

2.5.7 Drum Crusher Building 

The drum crusher building is 30 m x 20 m x 8.8 m (7,108 square feet) and 
features the drum crushing machine, drum washing machine, temporary 
waste storage, fire alarm system, security camera, PA, IP PBX system, and 
natural ventilation system. 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-12 

2.5.8 Waste Water Treatment System Building 

Waste Water Treatment System Building size is 23x16x10m (8,024 square feet).  
It features the collecting basing, equalization tank, reaction tanks, 
Flocculation, Sedimentation tanks, aeration tank, effluent tank, slug 
dehydrator, and control panel.  

2.6 WASTE MANAGEMENT 

2.6.1 Solid Waste Management 

Incineration will be used to burn disposable personal protective equipment 
(PPE) which is expected to be generated at a rate of 3 kg / day, and 
contaminated containers and packaging, which is expected to be generated at 
a rate of 200-500 kg / day from HAIC.  The incinerator will be designed on a 
basis to treat a solid waste volume of 1,000 kg/day from HAIC as well as from 
other Awba operations, e.g. Piti Paye.  Figure 2.17 illustrates the incineration 
process.   

Figure 2.17 Flow Chart of the Incineration Process 

 
 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-13 

The waste will be fed manually into the incinerator.  The incinerator 
comprises a primary and secondary combustion chambers in which diesel will 
be used as fuel for the combustion process.  After incineration in the first 
chamber, subsequent incineration is to be carried out at above 1,100°C in the 
second chamber to burn off leftover hazardous substances.  Air blowers will 
be used to supply the oxygen required for combustion in the chambers and 
the combustion can be controlled by adjusting the volume of air flow rate 
inside the furnace.  The flue gas from the second chamber is then passed into 
the cooling tower where the temperature of the gas is brought down to 
between 160 and 350°C by scrubbing with alkaline and at the same time acidic 
gas content is reduced.  Afterwards, the flue gas will pass through the 
cyclone dust removal system where fly ash is forced to out of the system  
Eventually, gas will enter the activated carbon filter where the metal content 
in the flue gas is reduced before being discharged through the chimney into 
the atmosphere. 

It is noted that the incinerator will be designed to comply with the Air 
Emission Standards for Municipal Solid Waste (MSW) and Hazardous Waste 
Incinerators of the European Union (EU) as specified in the World Bank 
Group Environmental, Health and Safety (EHS) Guidelines for Waste 
Management Facilities (2007) (Table 3.5).  These air emission standards for 
MSW and Hazardous Waste Incinerators specified in the WBG EHS 
Guidelines for Waste Management Facilities (2007) are noted to be the same as 
those specified for the same types of incinerator in the Myanmar NEQ 
Guidelines (2015).   

The emission inventory from the incinerator is presented in Table 2.2.  During 
operation, air emissions from the incinerator should be monitored to track 
compliance with the applicable WBG and NEQ standards.   

Table 2.2 Project Emission Inventory 

Stack Parameter(1) Unit Value 
Stack location Lat / Long 17° 9'59.99"N  96° 4'41.98"E 
 
Actual Stack Conditions (2) 
Stack height m 25 
Stack diameter m 0.4 
Emission velocity m/s 10 
Exit temperature C 120 
Oxygen content (wet gas)  % 9 
Moisture content (wet gas) % 20 
Actual volume flow rate  Am3/s 1.26 
 
Normalised Conditions (3) 
Exit temperature C 0 
Oxygen content (dry gas)  % 7 
Moisture content (dry gas) % 0 
Normalised volume flow rate (4)(5) Nm3/s 0.598 
 
Normalised Emission Concentrations (3)(6) 
NOx mg/Nm3 400 
SO2 mg/Nm3 50 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-14 

Stack Parameter(1) Unit Value 
PM(7) mg/Nm3 10 
HCl mg/Nm3 10 
Dioxins and Furans ng TEQ/m3 0.1 
Cd mg/Nm3 0.1 
CO mg/Nm3 150 
Pb mg/Nm3 1 
Hg mg/Nm3 0.1 
HF mg/Nm3 1 
 
Normalised Emission Rates 
NOx g/s 0.239 
SO2 g/s 0.0299 
PM2.5 g/s 5.98 x 10-3 
PM10 g/s 5.98 x 10-3 
HCl g/s 5.98 x 10-3 
Dioxins and Furans g/s 5.98 x 10-10 
Cd g/s 5.98 x 10-5 
CO g/s 0.0896 
Pb g/s 5.98 x 10-4 
Hg g/s 5.98 x 10-5 
HF g/s 5.98 x 10-4 
(1) Incinerator stack 
(2) Actual stack data provided and confirmed by Awba 
(3) International Finance Corporation (IFC) (2008) Environmental, Health and Safety 

Guidelines for Waste Management facilities [Online] Available at: 
http://www.ifc.org/wps/wcm/connect/topics_ext_content/ifc_external_corporate_site/
sustainability-at-ifc/policies-standards/ehs-guidelines [Accessed 08 August 2017] 

(4) Environment Agency (2013) Pollution Inventory Reporting – Combustion Activities 
Guidance Note [online] Available at: 
https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/2969
94/LIT_7825_e97f48.pdf [Accessed 08 August 2017] 

(5) Normalised flow rate at 7% oxygen, dry gas, 273K and a pressure of 101.3 kPa.  
(6) Myanmar National Environmental Quality (Emission) Guidelines (2015) 
(7) The PM concentration is used to conservatively estimate emissions of both PM2.5 and PM10. 

 

Residual ashes from the incinerator will be disposed of properly according to 
the Ash Disposal Management Plan to be developed for the Project before 
commencement of operation. 

General refuse is expected to be generated at a rate of 25 kg / day, which will 
be taken off-site for disposal by Yangon City Development Committee 
(YCDC). 

2.6.2 Wastewater Management 

Wastewater generated from washing of formulation lines (~20 m3 / day), 
laundry (~1m3 / day) and cleaning of process area (~3 m3 / day) in the HAIC 
will be treated by an on-site wastewater treatment plant.  Table 2.3 shows the 
design basis of the influent characteristics for the on-site wastewater treatment 
plant. 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-15 

Table 2.3 Design Basis of the Influent Characteristics for the On-site Wastewater 
Treatment Plant 

Parameters Unit Value 

Flow Rate m3/hr 1 

pH S.U. 3-9 

BOD5 mg/L 8,750 

COD mg/L 10,000 

TSS mg/L 3,000 

Figure 2.5 indicates the flowchart of the proposed wastewater treatment plant. 
Wastewater will firstly be collected in the collection basin and then passed 
into the fine screen where large solids and trashes are screened out before 
entering the equalization tank.  In the equalization tank, air diffusers are 
used for even mixing of the wastewater.  The water is subsequently 
transferred via submersible pumps into the fast mixing tank where pH 
adjustment and chemical coagulation will be conducted.  The sludge formed 
will be settled in the chemical sludge sedimentation tank while water will pass 
as overflow into the activated sludge aeration tank.  In this tank, aerobic 
bacteria are used to digest organic matters to reduce the biological oxygen 
demand (BOD) with the aid of oxygen supplied through air diffusers.  Next, 
the overflow will be passed into the second sedimentation tank where the 
sludge will be settled and transferred into the sludge tank while the water is 
forced through the membrane filter.  Thereafter, the water will be passed 
through activated carbon filters to remove odour and colour and then 
temporarily stored in the effluent tank where water samples will be taken and 
analysed before being discharged into the pond next to the treatment facility.   

Figure 2.5 Flow Chart of the Wastewater Treatment Process 

 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 18 

2-16 

There will be two types of pond in this area.  The first pond will be able to 
hold seven (7) days of treated effluent from the waste water treatment system 
and it will be water proof concrete pond.  The second pond will be more 
natural which will have enough capacity to hold over one and half years of 
effluent.  This pond will be developed to include natural flora and fauna 
(e.g., fishes and lotus flowers).  There will be over flow in each pond and the 
final discharge will be via the factory main drainage system, which will lead 
to the nearest stream.  In case the treated wastewater content is unsuitable to 
be discharged into the pond, water will be directed into the emergency storage 
tank and then recirculated back to the equalization pond for re-treatment. 

It is expected that the effluent will meet the effluent guidelines as specified in 
WBG EHS Guidelines for Pesticide Manufacturing, Formulation and 
Packaging (2007) (Table 3.3).  Sludge from the wastewater treatment is 
expected to be cleared regularly for incineration by the on-site incinerator. 

Sewage from the operation workforce is expected to be generated at a rate of 
10 m3 / day, which will be treated on-site by a septic tank and seepage field.



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 2018 
  3-1 

3 POLICY, LEGAL AND INSTITUTIONAL FRAMEWORK 

This section sets out the relevant international and national standards that the 
Project will follow, including: 

 Myanmar National Environmental Quality (emissions) (NEQ) Guidelines 
(2015);  

 IFC Performance Standards (IFC PS) (2012);  

 World Bank Group (WBG) Environmental Health and Safety (EHS) 
General Guidelines (2007); and 

 WBG EHS Guidelines for Pesticide Manufacturing, Formulation and 
Packaging (2007).   

The local Myanmar requirements on emissions from the Project (for pesticide 
manufacturing, formulation and packaging) are specified in the NEQ 
Guidelines which are noted to be the same as those recommended by the 
relevant WBG EHS Guidelines.  As such, local emissions requirements are 
not presented separately.   

3.1 INTERNATIONAL FINANCE CORPORATION PERFORMANCE STANDARDS 

The IFC PS represent the ’policy and performance-based framework’ and 
requirements for the ESIA and sustainable social and environmental 
management for the Project(1).  Whereas the World Bank Group’s EHS 
Guidelines provide guidance on general and industry best practice as well as 
recommended numerical limits for air emissions to the atmosphere, noise, 
liquid and solid wastes, hazardous wastes, occupational health and safety, 
and other aspects of industrial facilities and other types of development 
projects.  The IFC PS includes:  

 PS1 - Assessment and Management of Environmental and Social Risks 
and Impacts 

 PS 2 - Labour and Working Conditions 

 PS 3 - Resource Efficiency and Pollution Prevention 

 PS 4 - Community Health, Safety and Security 

 PS 5 - Land Acquisition and Involuntary Resettlement 

 PS 6 - Biodiversity Conservation and Sustainable Management of Natural 
Resources 

 
(1)  IFC Performance Standards on Environmental and Social Sustainability, January 2012, International Finance 

Corporation, World Bank Group 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 
0406940_AWBA SUPPLEMENTARY ESIA REPORT_V0.2_13 FEB 2018_FINAL.DOCX FEBRUARY 2018 
  3-2 

 PS 7 - Indigenous Peoples 

 P8 8 - Cultural Heritage 

According to information presented on IFC Environmental and Social Review 
Summary (ESRS) (1), for the investment in Awba issues related to PS5: Land 
Acquisition and Involuntary Resettlement, PS6: Biodiversity Conservation and 
Sustainable Natural Resources Management, PS7: Indigenous Peoples and 
PS8: Cultural Heritage are not expected for the following reasons 

 All the land related transactions within the context of this investment 
are/will be based on a willing seller: willing buyer and/or willing lessor: 
willing lessee and are expected to be located within industrial areas.   

 During IFC appraisal, IFC obtained copies of all land lease agreements in 
Myanmar, which were all valid.   

 Awba is not directly involved in agricultural primary production and its 